
アーバンメタル タオル掛け
PXB - UM06 - 450 型

取付前に必ずこの取付説明書をお読みください。
Before starting installation, please read these instructions thoroughly.

取り付けられない所一例
石膏吸音ボード、土壁、しっくい、タイル、ガラスなど、補強下地のない壁。

取付手順（Installation ）

❶アームの位置をベースに合わせ、
固定する。
（「アーム位置調整方法」参照）
Position the arms to fit the
bases.　(See “Arm Positioning” .)

❷アームをベースに差し込む。
Insert both arms into the bases.

❸アームを皿小ねじでベースに固定
する。
Fix both arms with screw M4×10.

❶
❷

アーム（Arm）

バー (Bar)

アーム位置調整方法
片側の止めねじを少し緩め、両側のアームを
ベースにあてがい、がたつきがない位置に調
整し、止めねじをしっかり締め込む。

Arm positioning
Loosen the socket screw on one arm, then fit 
the arms to the bases tightly.
Tighten both socket screws firmly.

皿小ねじ (Screw M4×10)

I n s t a l l a t i o n  M a n u a l

取付説明書

・壁材が石膏ボードや薄い合板など、ねじが利かない材料の場合、市販の下地探し機等を用いて、下地がある
ところにしっかり取り付けてください。
Check the strength of the material on which the hook into be installed or install the hook reinforced material / wall.　

・付属品　　  取付ねじ 2本（十字穴付きなべタッピンねじ 呼 4×32）、六角穴付皿小ねじ 2本（M4×10)、
　　　　　　 六角レンチ（呼び 2.5）　
Accessories： Base (2 pcs)、Pan head tapping screw 4×32 （2 pcs）、Countersunk head screw M4×10 （2 pcs），
                       Hex Key（2.5 mm）     　　　
　　
　　　　　　　

注意  Caution

取付ピッチ（450）
Pitch（450）

ベース （Ｂａｓｅ）

取付ねじ （Ｓｃｒｅｗｓ 4×32）
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❶

Load capacity

10kgf

耐荷重
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